Walker Mower Online Parts Lookup

Model MBS Illustrated Parts Manual

DSD60 Deck Assembly

Other model MBS manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
12110Hood Latch Assembly
22786-4Locking Finger
32786-1Footrest, DSD60 (Includes Items # 4 & 5) 1
42786-3Rubber Mat (2 x 7)
52786-2Rubber Mat (7 x 9-1/2)
64845Rubber Bumper (1.0 x .625)
72703-5Knob, 10-24 x 1/2
82724-1Spindle Cover
92731-1Belt Guide Roller
105162-11Roller Wheel (5") (Includes Item # F059) 2
118490Roller Wheel Axle Bolt
135747-1 (now 8735-10)Rubber Mat (5 x 6)
14291060SD Deck Assembly / Tilt
152720-5Deck Height Adjustment Clevis
166682-13Axle Spacer
176715Roller Wheel (3-7/8)
182725-5Tensioner Mate
198910-5Tie Down Strap
202705-4End Backup Plate
212705-3Center Backup Plate
222809-1Rubber Shield
232705-6Chute Frame / Outer
248670Tilt-Up Hook
252618-1Cover, PTO Shaft Guard
262620-3Rubber Flap
272620-2Backing Plate
282619-1PTO Shaft Guard
2618PTO Shaft Guard Assembly
295270Bearing W/Collar (1")
302726PTO Bearing Housing
312726-1PTO Drive Shaft
322240-1Drive Pulley
332265Bearing (20mm)
342245-4Idler Pulley Shaft
352725-1Tilted Idler Mount
368285-15U-Joint Shaft Assembly, Spline
374245-1Idler Pulley (4/Flat)
382240Blade Drive Pulley (3-1/2)
398245Idler Pulley (6")
402350-5Washer 3/8-16 Tap 1/4Thk
412731Blade Drive Belt (R3VX1250)
425841Retainer Washer (3/8 x 1-1/4)
432245-1Idler Pulley
2245 (now 2245-5)Idler Pulley Assembly
445830Grease Fitting
457201 (now 7201-3)DU Bearing
467201 (now 7201-3)Inner Race (2-1/4)
472350-4Washer 1/2 OD x 5/16 ID x .030
482725-3 (now 2724-10)Cam Tensioner
496235Spring, Belt Tension Cam
502350-2Idler Cam Spring Washer
512350-3Idler Cam Washer 2" OD
522221Extension Spring (1 x 4)
532724-3 (now 2724-10)Idler Arm (Includes Item # 44)
542052 (now 2025-1)Blade Spindle
557705-11 (now 7505)Blade 20.5" (RH Rotation)
F00210-24 Keps Nut
F0041/4-20 Keps Nut
F0051/4-20 ESNA Nut
F0095/16-18 Whiz Locknut
F0123/8-16 Keps Nut
F0133/8-16 Whiz Locknut
F0143/8-16 ESNA Nut
F02510-24 x 3/8 PPHMS
F02810-24 x 3/4 PPHMS
F0291/4-20 x 1/2 Hex Bolt
F0311/4-20 x 5/8 Hex Bolt
F0331/4-20 x 1 PTH Bolt
F0345/16-18 x 3/4 Hex Bolt
F0393/8-16 x 1-1/4 Hex Bolt
F0413/8-16 x 1-3/4 Hex Bolt
F0433/8-16 x 3 Hex Bolt
F0453/16 x 3/16 x 3/4 Key
F0481/2 SAE Washer
F0495/16 SAE Washer
F0501/4 SAE Washer
F0513/8 SAE Washer
F0555/8 SAE Washer
F0593/8 Wave Spring Washer
F0673/16 x 3/16 x 1 Key
F0755/16-18 x 1/2 SQH Set Screw
F1083/8-16 x 2 Hex Bolt
5218 (now F131)5/16-18 x 1/2 Hex Bolt
F206#2 x 3/16 Drive Pin
F2361/4-20 x 1-3/4 Hex Bolt
F241.375 x .875 x .10 Washer
F2651/2-20 x 1-1/2 Hex Bolt
F2685/16-18 x 3 Hex Bolt
F2765/8-11 Jam Nut
F3183/8-16 x 3/4 SQH Set Screw
F4053/8-16 x 1-1/2 FHA Screw SS
F4087/16-20 Jam Nut
F4351/4 x 1/4 x 1-1/4 Key
F4451-7/8 Internal Snap Ring